C.R. LAURENCE CO. INC.

Building Glass Railing Systems Safer, Strong, with
Brilliant Transparency

OFFICIAL TEST REPORT
For CRL's Laminated Glass Rail System
For CRL's 9/16” (13.52mm) Laminated Glass Railing System

Specifications: ASTM-E330, ASTM-E1996 {Impacts Only)
and ANSI Z-97.1

crlaurence.com

Phone (B00) 421-6144 Ext 7730 = Fax (B00) 587-7501 = E-Mail railings@crlaurence_com



Quality Accuracy Assurance

Fenestration Testing Laboratory, Inc.

S148 NW. Fath Avenue Medley, FL 33166 Phone: 305/855/3328 Faoe 30578853329
e-mggETrhdade faol gam  weepr il-ine com

Cert. No: TST1657

A Beport Date: 6722720010
#/4 Completion Date; 571972010

Expiration Date: 5/19/2020
File Mumber: 09-634

Engincer: Mr. Jorge A Causo, PE,
FL. License Number: 54898

Lab. Mumber: 6143
OFFICIAL TEST REPORT Project Mumber: 09.1892

MANUFACTURER: C.R. Lavrence C.0. Inc. SPECIFICATIONS: ASTM-E 330, ASTM-E 1996
(Impacts only ), ANSI Z-97.1

ADDRESS: 2503 E. Vemon Avenue PROJECT: Florida Product Approval
Los Angeles, California #0058-1897
DEECHiF N OF SAMPLE
Model Designation: Weld Block Dry Glazed Concrete Mount Aluminam Glass Glazed Railing S}sn.m
Overall Size: 15 -I'[JEI"}I:J. -6 (427 }hrgh
Sample A=l - E e R

MATERIAL CHARACTERISTICS
Members Material** Part Number** [ Joint Type
‘Cap Hand Rail: | sminlesssteel | *% PanNumber CRL | none
GRI0BS
" Glass Shoe Base: ' 6063-T52 1% Pant Number | none B
L56510D




A

Cert, MNo: TSTI657

Report Date: 6222010
Completion Date: 311972010
Expiration Diate: 571972020
File Number: 09634

FL License Mumber: 54898

Lab. Mumber: 6143

OFFICIAL TEST REPORT Project Number: 091892
Gilazing
Glazing Location | Glazing Material Glazing Compound | Compound Culor
~ All three lites of *9/16” nominal laminated | None None
glass glass composed of *(2) 1/4”
Temp Glass
Interkaying Film: 0.060" **DuPont SemryGlas Plus Laminator: Cldcastle -

Glazing Methad:  Sample is pocket glazed sysiem using a vinyl wedge between glass and shoe base
and a vinyl gasket between glass and hand rail. Glazed at bottem with CRL taper
lock clamping system which consists ofa ™ L * shaped setting block and taper
locking clamps between glass and aluminam, each located 6 172" from each end and
remaining on 12" cenders.

Daylight Opening Ili-'lJ""b_}' 36" high ) ) - P Gy
e ) Product Markings

Mo B =

Additional Information

Cruantity and Type Location | Methed of Attachment

One part number **CRL LRS6PV between glass and hand rail Tnone

vinyl gasket

One part number **CRL LTLSB between shoe base and pglass none e

sctiing block

One part number ** CRL between shoe base and glass none '

TLSBPS taper locking clamp

One part number ** CRL Between shoe base and glass none

TLEGPS taper locking clamp

Owe part number ** CRL | between shoe base and glass none -

TLE5PS taper locking clamp

Sample Installation

The shos base was fastened 1o the sicel weld block part number **BSWBS with a singie row of namber 13-136y
H4" long stainless sieel socket head cap screws located 6 1/27 from each end and remaining on 12" center, the
weld block was welded 1o a steel test lixtare,




E Cert. Mo: TST1657

i Mr. Jorge A Causo, PLE, Feport Date: 62202010
FL Lictnse Namber: 54898 Completion Date: 5/19/2010
Expiration Date: 5/19/2020
File Bumber: (=634

Lab. Mumber: G143

OFFICIAL TEST REPORT Project Number: 09-1892
_Himplt: A=l Temperature: 74.3F Barometric Reading:  50.24 inches Hg
| Titleof Test " Pressure Notes R
142 Structural Load Test Positive Load 40.0 psf T

ki alkk o o P ————— e

m—
Sample: A-1 ?tmptﬁllum T5.2°F Barometric m“g: 30.30 inches Hg
Title of Test Pressure Notes

112 Structural Load Test Negative Load  [40.0 psi o
R - " Resulls Passed

Sample: A-1 | Temperature:  74.3°F Barometric Reading: 30,24 inches 11g
[ Titleof Test FPressure Motes -

Design Load Test Positive Load 40.0 psf 1 S

5:5-“.:.1—:
L ?‘:__‘:: i |
Readingd |  Deflection Permanent Set Resulls A, Info -
S |iees | NA Passed )
2 0.013" | o003 Passed -
Actual Movement Actual Set Recovery Add. Info

1) 164" | none 100%




ol

Bineer: Mr. Jorge A Causo, P.E,
FL Licghse Mumber; 54898

Cert. Mg TST 1657

Repont Date: 42272010
Completion Date: /1972010
Expiration Date: 57192020
File Mumber; 09-634

Lab. Mumber: G143

OFFICIAL TEST REFORT Froject Mumber: 09-1892
'_Samp!e: A-1 mmmluu: 52F Barometric Reading:  30.30 inches Hg
Title of Test Pressure Nofes
Design Load Test Negative Load 40.0 psf
-——@—lll-—:
1 l#l I
L
| Reading® Deflection Permanent Set Results Add. Info |
[ 2135 NfA Passied I
2 0.025" 0.008" Passed '
Movement Set Recovery Add. Info
132 135" none 1025 I
— —
T —r—————rrerre— —
Sample: A-1 | Temperature: TAVF I Barometric Reading:  30.24 inches Hy I
Title of Test Pressure Notes |
Uniform Structural Test Positive Load £0.0 psf |
Recovery: 100% o
S
L=
Reading# Defection Permanent Set Resulis Add, [nfo
I 31607 BiA Passed
2 0.026" 0.001" Passed
= — _4



(]

Cen. No: TSTI657

Report Date: G/222000
Completion Date: 3092010
Expiration Date; 571972020
File Mumber: 09634

ineer: M. Jorge A Causo, PLE.
FL Licensg Number: 54898

Lab. Mumber: 6143

OFFICIAL TEST REPORT Project Mumber: 09-1892
E' r_n_plt: A=l Temperaiure: TRIF I Barometric Ruﬁ-irlgz 30.30 inches He
Title of Test Fressure Motes
“Unifiorm Structural Test Negative Load 50.0 psf
Recovery: 100% "-:’
| T ]
Ly
-_ﬁ;ainiﬂ.l  Deflection | Permanent Set Results Add. Info
I ENE T BIA Passed
2 0.030% 0.0107 Pasted ' =
= =—




?é’ﬁ
Cert, Mo: TETI657

incery’ Mr. Jorge A Causo, PLE. Report Date: 62272010
FL Licénse Number: 34508 Completion Diae: 50192010

Expiration Date: 571972020
File Mumber: 09-634

Lab. Mumber: 6143

OFFICIAL TEST REPORT Project Number; 09-1892
“Sample: A<l | Temperature:  88.5°F Barometric Reading:  30.39inches Hg
Title of Test Notes -
“Large Missile lmpagt Test | ' o
R S ———————— S
9,25 pounds S by 4" by 92% long B
@
Oloe| &
(K
Impact Speed | Besults Add. Info -
1 | s0.0 fusec Fassed
2 | 497 Mses Passed T
3 | #0.2fwsec | Passed R
4 49.5 fUsee Passed ' T
¢ 3 — _ . . —
3 506 f'sec Passed )
m— =
Sample: A-1 Temperature:  T3.2°F Barometric Reading: 30,21 inches Hg
Title of Test Resulis o
CANSIZETI ' Passed
1) Center of leftlite - L '
2 Center of center lite
3} Center of right lie
DESCRIPTION OF SAMPLE
Model Designation: Weld Block Dry Glazed Concrete Mount Aluminum Glass Glazed Railing System
['soTéii'ii'Sizé;' 15+ 1" {1817) by 3= 6" (42°) high . T
ample A-2




FL License Smmber: 54898

o

OFFICIAL TEST REPORT

Cen. Mo: TST1657

Repor Date: 622020100
Completion Date: 50092010
Expiration Date: 5192020

File Mumber; 09-634

Lab. Mumber: G143

Project Number: 09-1892

MATERIAL CHARACTERISTICS
Members ) Material** Part Number** Jaint Type
Cap Hand Rail; stainless steel | **PanNumber CRL. | none -
GRI0BS
Gilass Shoe Base: 6063-TS2 ** Part Mumiber none
LA6S100
_ﬁaﬂng
Glazing Location Glazing Material " Glazing Compound Compound Coler
All three lites of | *%/16" nominal laminated None " Nene
plass glass composed of *(2) 1/4*

Interlaying Film: 0.060" **DuPont SentryGlas Plus

Temp Glass

Laminator: Oldcastle

Glazing Method:  Sample is pocket glazed system using a vinyl wedpe between glass and shoe base.
Glazed at bottom with CRL taper lock clamping system which consists of a = 1. =
shaped setting block and taper locking clamps between glass and aluminum, each
located 6" from each end and remaining on 12* centers,

Daylight Opening

607 by 36" high

—

Product Markings

vinyl gasket

Cme part number **CRL LTLSHE

seiting block

Uine pan number ** CRIL
TLSBPS taper locking clamp
~One part number ** CRLL
TLSGPS taper locking clamp
One pan number ** CRL
TLSSPS taper locking clamp

Additional Information

Location ‘Method of Altachment
between glass and hand rail Cmome
between shoe base and glass  none

between show base and plass none -
between shoe base and glass | none

between shoe base and glass none )




Cerl. Mo: TET1657

. Jorge A Causo, P.E. Heport Date: &2272000

FL Lice vumber: 54598 Completion Date: 5719720 10
Expiration Date: 51972020
File Mumber; 09-634

Lab. Mumber: 6143
OFFICIAL TEST REPORT Praject Mumber: 09-1892

§ample Installation

aaaaaa

located 6" from each end and remainder on 6" centers,

_Eil'nplt: B-1 I Temperature: | B4.2°F Barometric Reading:  30.27 inches Hg
Title of Test Pressure Notes
142 Structural Load Test Positive Load 40.0 psf
o Results Passed
Sample: B-1 Temperature:  T50°F m“: 30,25 inches Hy
' Title of Test Pressure MNotes
142 Structural Load Test Negative Load 40.0 psf
| Results Passed E
Sample: B-1 | Temperatare:  §4.2°F Barometric Reading:  30.27 inches Hg
Titleof Test Pressure Notes
Design Load Test Positive Load 40,0 pst
:—l—-@hn——:-
[ ::3: m— |
Ru::di.n;#_ Deflection Permanent Set Resulis Add. Info
I 3.878" TNIA  Passed T
2 03307 none Passed =
Actual Movement Actual Set thuvn'g Adld. Infio
1) 3.878" none 100% ]




Cen. Me: TET1657

Report Date: 62272010
Completion Date: 5712010
Expiration Date; 5/1972020
File Mumber: §9-634

FL Licenss Fumber: 54598

Lab, Mumber: 6143

OFFICIAL TEST REPORT Project Mumber: 09-1892
Sample: B-1 I Temperature:  75.0°F l Barometric F-!ﬂding: 30,25 inches He
Title of Test Pressure Motes
Diesign Load Test Negativg Load 40.0 psf o
[ ;‘i} b |
Readingd Defection Permanent Set Results A, Info
I 4.125" MAA Passed
2 |oars 1 oome Passed
Movement Sel Rtm:rr Add. Info
)4, 125" none 100 %
Sample: B-1 ! Temperature:  76.1°F Barometric Reading:  30.30 inches Hg
Title of Test Pressure Notes
Uniform Structural Test Positive Load $0.0 psf
Recovery: 100% "7?"
- o ;
=
_F.ﬂdlng# Deflection Permanent Set " Results Addd. Info
1 4.0%0" TMIA Passed )
F 0375 T 0.002° Passed -
=




Cert. Mo: TET1637

Report Date: 672272010

FL License Mymber: 54898 Completion Date: 5/19/2010
Expiration Date; 5/ 1972020
File Number: 00634

Lab. Mumber: 6143

OFFICIAL TEST REFORT Project Number: 09-1892
Sample: B-1 i Temperature: T6.1°F Barometric -Rﬂding: 30,30 inches He
Title of Test Pressure Notes
Uniform Structural Test Negative Load 20.0 psf
Recovery: 1040%: "E’
: e .
p—
Reading# Deflection Permanent Set Reults | Add. Info
I 42357 NIA Passed
2 | o2 | o.o03” Passed B
==

10



mcer: Mr dorge A Causo, PLE.
FL. License Mumber: 54898

Cert. No: TSTI657

Repont Date: 62272010
Completion Date: /192000
Expiration Date: 57192020
File Mumber: (M-634

Lab. Mumber: 6143

OFFICIAL TEST REFORT Project Mumber: 09-]1892
_Slrl:lplt: B-1 Temperature: SB.5°F Barometric iﬂdlng: 30.3%rches He
Title of Test Notes '
Large Missile Impact Test
e - i — — -
9.25 pounds 2" by 4" by 92 long
@ @)
Ol @ ®
ﬁ 1
Impact Speed Results Add. Info N
I 40,2 filsec Passed
2 49.5 filsce Passed
R 0.1 fsee Passed T -
4 "49.7 fsec Passed
b | 50.4 fusec Passed T
) 50.5 fiisec Passed
== —
Sample: B-1 | Temperature: | 73.9°F Barometric Reading: 30 20 inches He
Title of Test " Resulls
ANSIZ97.1 Passed
1) Center of beft lite h
23 Center of ¢enter lite
3) Center of right lite
DESCRIPTION OF SAMPLE,
IMl:ld.-:I Designation: Dry Glazed Concrete Mount Aluminum Glass Glazed Railing System
|overall Size: I5°- 1" (1817} by 4' - 0" (48°) high )
Sample B.2

11




Cert, Mo: TATI657

Report Date: &2272010
Completion Date: S/1972010
Expiration Date: 5/1%2020
File Number: 09-634

Lab. Number: G143
OFFICIAL TEST REFORT Projest Number: 09-1892

MATERIAL CHARACIERISTICS

Members Material** Part Nember** Joint Type

Cap Hand Rail: stainless steel ** Part Number CRL none N
GRIOBS

" Gilass Shoc Base: 6063-T52 ** Pan Number none
LS6F10D
L-:luing

Glazing Location Clazing Material Glazing Compound Compound Calar

All three lites of 2167 nominal lammated Mone | None

glass glass composed of *(2) 174"

Temp Glass
Interlaying Film: 0.060" **DuPont SentryGlas Plus Laminator: Cldecastle _

Glazing Method:  Sample is pocket glazed system using a vinyl wedge between glass and shoe base,
Glazed at bottom with CRL taper lock clamping system which consists of a * L. =
shaped sctting bleck and taper locking clamips between glass and aluminum, each
located 6™ from ¢ach end and remaining on 12" centers.

Daylight Opening 60" by 41 3/16" high

Product Markings

“None
=—
Reinforcement =
Quantity and Type Location a Mcthod of Attachment
Ohve part number **CRL LRSGPV between glass and hand rail none
vimyl gaskel
One part namber **CRL LTLSB | between shoe base and glass none -
setling block
“One part number ** CRL. | between shoe base and glass | none -
TLSBFS mper locking clamp
Che part number ** CRIL between shoe base and glass none
TLEGPS taper locking clamp
Chne pan number ** CRL between shoe base and glass none
TLS5FS taper locking clamp

12



Cert, Moz TST1657
r. lorge A Cawso, PLE, Report Date: G222010
 Mumber; 54898 Completion Date: 3/192010

Expiration Date: 57192020
File Mumbers: 09-634

Lab. Mumber: &143

OFFICIAL TEST REPORT Project Mumber: 09-]392
Sample Installation
The shoe base was fastened to the steel lube with a single row of number 17213 I:l'_'-.'- 3:'-1;;--I-nng stainbess steel
socket head cap screws located 6 172 from each end and remaining on 127 center, the steel tube was welded to
A steel test fixiune,
_El'm-l Temperature: T4.3°F Barometric Reading: 3024 inches Hg
Title of Test Pressure MNotes
12 Structural Load Test Positive Load 40.0 pst
T Results Passed )
—
Sample: C-1 I “Temperatare:  74.1°F Barometric Reading:  50.30 inches Hg
Title of Test Pressure Motes
142 Structural Load Test Negative Load 40.0psf
' Results Passed
Sample: C-1 Temperature:  74.3°F Barometric Reading: 30,23 mnches Hg
© Title of Test . Pressure Motes
Design Load Test Positive Load 400 paf
oY
A
| Ty y
=
.ﬁl:ﬁl_'l:ﬂ-ﬂ-_ © Defection | Permanent Set | Results | Add. Info
I TR N/A Passed
| ooast 0.005" Passed o
Actual Movement Actual Set Recovery Add. Info
B ERS none B R

13



Cert, Moo TSTI657

- Jorge A Causo, PLE. Report Date: 62272010

FL License Mamber: 54508 Completion Date: $/1972010
Expiration Date: 57192020
File Mumber: 09-534

Lak, Mumber: G143

OFFICIAL TEST REFORT Project Mamber: 09-1892
Sample: C-1 Tem peralure: T6.4°F Barometric Reading:  30.32 inches Hg
) Title of Test - Pressure | Notes o
Design Load Test Negative Load 0.0 psf I : o
®
’ e
Reading#t  Deflection Permanent Set Resalis Add. Infe o
T 3 WA Passed
2 0056 | ooer Passed i
=S
Movement Set Recovery Add. Infa
ERTEAS none 100%
— —_——
Sample: C-1 Temperature: T5.2°F Barometric Reading: 30.12 nches Hg
' Title of Test Pressure Notes
Uniform Strectural Test Positive Load 200 paf o
Becovery: 100% @
[ {_i:’ 1]
-'ilﬂding# Deflection | Permanent Set Results | Add. Info
I I ¥ TR NA h Passed '
T2 0055 0.045" Passed )

14




Cert, Moo TSTI657

Report Date: 6222010
Completion Date: 57192010
Expiration Date; 57192020
File Number: 09-634

Lab, Number: 6143

OFFICIAL TEST REFORT Project Mumber: 09-1892

Sample: C-1 _Tempu_-ulur::

T4.6°F

Title of Test

Barometric ﬁud.lng: 30.30 inches Hyg

T

MNotes

Uniform Strustural Test Megative Load liﬂ.ﬂ psf

Becovery: 1% 'E"
I i
ot
Reading# Deflection Permanent Set " Results Add. Info
1 38757 ™A Passed
2 | ooerr 0.00%" | Passed
—

15




?.;j

' Cert, No: TST1657
incer: Mr, lnrg-n A Couwso, PLE. Riport Dute: 6223010
H License "'~1_.1||I1h-=r' 548498 Completion Dime: 3/ 1972010
/

Expiranion Date: 5719/2020
File Mumber: 09-634

Lab. Numbgr, @143

OFFICIAL TEST REFORT Project Number: 09-1892
Emplr: L | I Temperalure: TRIF Baremetric Re:iﬂlg'. 30 5dinches Flg
Title of Test MNotes
Large Missile Impact Tesi =
Mis=ile YWekzhi Missile
9.25 pounds 2" by 4% by 92" long

ONBONNG

Impact Speed Results Add. Info
1 50.2 isec Passed o
] 503 Msec | Passed | opening 5° by 387 wide
3 50.3 Msec Passed
1 493 fsee | Passed opening 6” by S/8” wide
3 S0.3 fsee | Passed
& 50.7 fsee | Passed opening 2° by 1/8” wide
_Hamphr: L& | I _rl'rmprnturl:: "F I Baromel ric Huﬁnn: inches Hy
Title al Tes Besulis

ANSLA97.1 Passed
1) Center of left lite

2y Center of conter lite
3) Center of right lite

DESCRIFTION SAMPLE

Model Designation: Dy Glazed Fascia Mount To Steel Aluminum Glass Glazed Railing System
Overall Size: 15"« 17 (1817) by 3' - 67 (42"} high
Sample C.2 e

16



OFFICIAL TEST REPORT

Cen. Wo: TSTI65T

Repont Date: 6/22/2010
Completion Date: 57192010
Expiration Date: 571972020
File MNumber; 09634

Lab. Mumber: G143
Progect Number: 09-1592

MATERIAL CHARACTERISTICS

Members

J—

e —————— e e - - Pi" Hu m“r-i Jnjnl T?M N
Cap Hand Rail: stainbess stecl ** Part Number CRL none
GRIOBS
" Gilass Shoe Base: 6063-T52 "% Part Number none
L565 100
'ﬁlnhg
_ﬂlnzing Location Glazing Material Clazing Compound Compound Color

All three lites of
2lass

016" nominal lamisated
glass composed of *(2) 14"
Temp Glass

Interlaying Film: 0.060° **DuPont SentryGlas Plus

Mone

FMone

Laminator: Oldcastle

TLS5PS waper locking clamp

Glazing Method:  Sample is pocket glazed system using a vinyl wedge between ghiss and shoe base,
Glazed at bottom with CRL taper lock clamping system which consists ofa ® L. ®
shaped sctling block and taper locking clamps between glass and aluminum, each
located & from each end and remaining on 12 centers.

._Da_:.‘.ligm-apming 60" by 42" high L RS
=
Product Markings
MNone N
=
=== - = =
Additional Information

Quantity and Type Location Method of Attachment

One part aumber **CRL LRSGPY between glass and hand rail | none

winyl gasket

One part number **CRL LTLSE between shoe base and glass “nonc o

seiting block

" One part number ** CRL between shoe base and glass  none
TLSBPS taper locking clamp
‘One part number ** CRL between shoe base and glass none
TLSGPS taper locking clamp
One part number ** CRL between shoe base and glass none -

17




Mumber: 54898

OFFICIAL TEST REFORT

Ceri. Mo: TSTI657

Repon Date: 6222000
Completion Date: SAIW2010
Expiration Date; 5192020
File Mumber: 049-634

Lab. MNumber: 6143
Project Mumber: 09-1892

Sample Installatien

 The shoe base was fastened to concrete test slab with a single row of No. 172 by 3 347 Hilu expansion bolt

located & 12" from cach end and remainder on 6 centers,

_Elmpll: -1

’?-mpu ralure:  G6.2°F Barometric Reading: 30,24 inches Hg
Title of Test Pressure Notes S I
12 Structural Load Test Positive Load 40.0 psf
Results Passed o
Sample; D=1 Temperature: YF Baromctric Reading:  30.27 inches Hg
Title of Test Fressure MNotes
172 Structural Load Test Negative Load  [40.0 psf
N Results Passed
Sample: D-1 Temperature:  66.2°F Barometric Reading:  30.24 inches Hg
B Title of Test Pressure Notes
Desizn Load Tesi Positive Load 400 psf
il
L %)
Reading# Deflection Permanent Set Results Add. Info
| 2.863" N/A | Passed
- T Y 1T nane Passed
Actual Movement Actual Set ﬁﬂ:nvery Aulel. Infe
ITEE S none 100 %5 r - - = - =

18




Cert. Moz TST1657

Roeport Date: @20 2000
Completion Date: 5/1%2010
Expiration Date: 5192020
File Mumber: (0.634

Lab. Mumber: 6143

OFFICIAL TEST REPORT Project Mumber: 091892
Sample: D-1 ?umpenlure: SHF Barometric Reading: 3027 inches Hg
Title of Test _r Pressure MNotes B
Design Load Test Negative Load [40.0 pst '
I e 1]
o
Readingn Deflection Permanent Set Results Add. Info o
T X TTE NIA Passed S
2 00577 | nene | Passed o
= ——
Movement Set Recovery Add. Info
1) 3.991° none 100 %
Sample: D-1 Temperature: ThA4F Barometric Reading: 30,32 mches Hg
) Title of Test B Pressure Motes -
Uniform Structural Test Positive Load 20.0 psf )
Becovery: 100% "E’
: f::} =
_F.'I-r;;imgﬂ  Deflection Permanent Set | Resulls Add. Infa
| Rzt NiA Passed | o
N S nome “Passed :

19



FL License b5

Sample; D=1

Cerl. Mo: TET1657

Report Date: 6222010
Completion Date: S/1%2010
Expiration Date: 5/19/2020
File Mumber: 09-634

Lab. Number: 6143

Title af Test

OFFICIAL TEST REFORT Project Mumber; 09-1892
Temperature: 76.4°F Barometric Reading:  30.32 inches Hg
= Pressure Notes g

Uniform Structural Test Megative Load  |20.0 psf

Recovery: 1004 (B-
3 s
S
B Deflection | Permanent Set Results | Add. Info = re—
[ 3321 NiA —
2 0.042° none "
— —r———




Cert, Moz TSTI1637

ineer: Mr. Jorge A Causo, PLE, Repon Date: 6222010

FL Licensg Number: 54898 Completion Date: 5/19/2010
Expiration Date: 5/19/2020
File Mumber: 059-634

Lab, Mumber: 6143

OFFICIAL TEST REPORT Project Mumber; 09-15%92
Sample: D=1 Temperature:  74.8°F Barometric ﬁhﬂling: i0.25mches Hg
Tiile of Test e Notes 3
Large Missile Impact Test
© Missile Weight Missile I
9 pounds | Tby 4 by 84" long N
O G
OB NON NGO,
()
I | |
" Impact Speed Results Add, Info o
! | 505 see Passed
2 51,2 Msec Passed
B 508 fUsee | Passed
T4 ] 03 ses Passed
s 51,4 fsee Passed T B
6 51,0 fVsec Passed
—
Sample: D-1 | Temperature:  80.7°T Barometric Reading: 30,31 inches Hg
T Titleof Test - Results i
ANSIZST. ' N Passed
1) Center of left lite
2} Center of center lite
3} Center of right lite
DESCRIPTION OF SAMPLE
Model Designation; Dry Glazed Concrete Fascia Mount Aluminam Glass Glazed Railing System
[Overall Sie: 15" 1" (181"} by 3'- 6" (42°) high
Sample D2

21
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Cert. Mp: TETIS5T

imgkr: Mr. Jorge A Causo, PLE. Feport Date: 6222010

FL pacense Number: 54895 Completion Date: S/19%2000
Expiration Date: 31972020
File Number: 09634

Lab, Mumber: 6143
OFFICIAL TEST REPORT Project Mumber; (9-]592

Noles

I TR SR i

* -:I:ﬂgn;tE measurements by laboratory
** a5 per manufacturer

Al conclusion of ASTM E330 test and ANSI Z-97 drop test, there was no apparent damage to concrete test slab,
glass and fasteners. At the conclusion of ASTM E1996 large missile test, the glass did break but remained

imact and no shear or opening which a 3° diameter solid sphere coubd pass freely through.

The test specimens were covered with a & mil plastic sheeting to seal from air leakage when load test were
conducted, however this had no et on the above test results,

Remarks
Representative samples of the test specimens and detailed drawings will be retained by Fenestration
Testing Laboratory for a period of five years from the original test date, and test report for a period
of ten years. Due 1o the code cycle change of four years, it is recommended that this report be
evaluated during the lifespan of this document.

This product was tested and meets the requirement set forth by the Florida Building Code (2007) TAS 201
large missile and ASTM E330, Sample A<1, B<1, C-1 and D1 dont meets Section 1620.2 of this code.
This product was tested in accordance with AMSI Z-97.1 section 1618.4.6.3.

Testing was conducted a5 per instructions réceived from vour company representative.

Witnessed by: FENESTRATION TESTING LABDRATORY, INC,
Mr. Jorge A, Causo, PLE.

Mr. Abe Armenteres, C.R, Laurence %

Mr. Manny Sanchez
Chief Executive Officer
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MIAMIDAD

[COUNTY] MIAMIDADE COUNTY, FLORIDA
METRO-DADE PLAGLER DUILIING

BUILMRG CODE COMPLIARCE OFFICE (BCCO) 140 WEST FLAGLER STREET, SUITH 1603

FRODUCT CORTROL: DIVISION MIAMI, FLORITIA 33130-1563
(305) 3752001 PAX (30%) 3726330

NOTICLE OF ACCEPTANCE (NOA) wwwamninmidode govibuldingeode

"L DuPont de Nowmonrs & Cowy Ines
B4B0 Dulonl Romwd
Washinglon, WV 26181

SCOPE: This NOA is being issucd onder the applicable mles and regulations goveming the wse of
construction materials. The documemation submitted has been reviewed by Miami-Dade Cownly Product
Comtrol Division and accepled by the Board of Rules and Appeals (BORA) to be nsed in Miami Dade County
and odlver areas where allowed by the Awthority Having Jurisdiclion (AHI).

Tlhis MOA shall not be valid aler the expiration date stated below. The Miami-Dads County Product Control
Division (In Miami Dade County) andlor the AHJ (I areas olher (han Miaml Dade County) reserve the right
to have this product or material tested for qualily assurance porposes, If this product or materinl fails 1o
perform in the nceepted manner, the manufactorer will Incur the expense of such lesting and the AR may
inunediately revoke, macdify, or suspend the use of such product or material within their jurisdiction. BORA
reserves the right te revoke this acceptance, If it ks deterndned by Miami-Dade County Product Control
Division that this product or material fails (o neeel the requirements of the applicable building cesle.

This product is approved as described hercin, and has been designed o comply with the Florida Duilding
Code, including the High Velocity Hwrricane Zone.

DESCRIPTION: DuPont SenlryGlas® Plus

APPIROVAL DOCUMENT:. Drawing No.319.58, sheet | of 1, titled "DuPont Sentrygless® Plus hiterlayer”
dated 10001707, prepared by B.I DuPont DeMNemours & Co., Inc., signed and sealed by Allan A. Kozich,
P.E., bearing ihe Miami-Dade Covnty Preduct Contrel Revision stamp with the Notlee of Acceptance number
and expiralion date by the Miami-Dade County Produet Control Division.

MISSILE IMPACT RATING: Mone. This approval does nol include an evaluation of slruclural
pecformance of this component. Test reports and olher requited docwments shall be submitted o Dade
Counly Preduct Control; showlig that the systems uslag (his lateelayer sheat will resist the loads according lo
Chapter 16 of the F.B.C., in order Lo issue a specific product approval for (he system.

LABELING: Laminated lites vnder this Product Approval shall be permansntly marked In o corner of fhe
glass with: “DCA-SGP", standing for “Milaml-Dade County Approved - SentryGlas Plus®, and the
laminator's identification wark. ‘These marks shall be applied by the Individual laminator producing the
finished laminated glass product containing the SentryGlas® Plus lonoplast Intetlayer.

RENEWAL of ihis MOA shall be considered after o renewal application has been filed and there has been no
change in the applicable building code negatively affecting the performance of this product.
TERMINATION of this MOA will occur after the expiration date or if thers has been a revision or change in
the materials, vee, and/or nanulacture of e product or process, Misuse of thizs NOA ag an endorsement of
any product, for sales, advertising or auy other purposes shall avlomatizally terminate this NOA. Failure o
comply with any section of this MOA shall be cause for termination and removal of NOA.
ADVERTISEMENT: The NOA numler preceded by the words Miami-Dade County, Flarida, and followed
by the expiration dale may be displayed in advertising lleraturs, T any portion of the NOA is displayed, (hen
it shall be doune inits entirely.

INSPECTION: A copy of this entire NOA shall be provided to the user l.':jg.r the manufacturer or its
distributors and shall be available for inspection al ths Job site ot the request of the Building Official.

This KOA renews and revises NOA # 06-1205.10 and consists of this page, evidence page E-1, as well as
approval document mentioned above.

Thve submitted documentation was reviewed by Carlos M. Utrera, P.IL

MOA Moo 0F-1116.04
- Explration Date: Jonuary 14, 2012
rﬁ{ /g .? Approval Dale: Janoary 3, 2008

.i?




L1 Dalant de Nemours & Co., Ine.

1CE OF ACCEPMTANCE:  EVID ;

A, DRAWING
1 Drawing No. 319,58 , sheet 1 of 1, titled "DuPont Sentryglnss® Plus”, dated 10/01/07,

prepared by B.1. DuPont DeMNemours & Co., Inc., signed and sealed by Allan A. Kozich,
I"E.

B.  TEST REPORTS

1. 31361 1GSAT-001 ASTM D 635 10725007 Chris Bowness, P.E.

2, 31117555AT-002 ASTM D929 01/02/07 Chiris Bowness, P.E,

3 ALILTSSSAT.00] ASTM I B4 12/ 19906 Chris Bowness, P.E.

4. PRIOG2G ASTM G 26 06/26/07 Due T. Nguyen, P.E.

5 PRIOGAG ASTM D790  0GF26/07 Duc T. Nguyen, P.E.
C.  CALCULATIONS

1. Mone

D. MATERIAL CERTIFICATIONS
1. Mone

E. QUALITY ASSURANCE
1. Mimmi Dade Building Code Compliance Office (BCCO)

. STATEMENTS

1. Letter of No Financial Imerest by R. B. Fisher & Associates, Inc., lssued on 12/12/98,
sipned and sealed by W. M. Meyers, PE.

2. Letter of Cotle Compliance by R. E. Fisher & Aszsociales, Inc,, issued on  [2/12/98,
signed and senled by W, M. Meyers, PE.

3. Letter of Mo Financial Interest by C. A. Smith of E. [. DuPont DeNemours & Co.,
Inc,, issued on 12/18/98, signed and notarized by C. A, Smith.

4. Approved listing of SenlryGlas® Plus leminators dated November 30, 2003,
signed by JelMey I, Granalo,
(Evidence Submitted under NOA # 06-1205.10)

G. OTHERS
1. No change leller iszued by E.I. DuPont dc Nemours & Co., Inc., dated 11/01/07, signed

by C. Anthony Smith, Ph.D.
4&57 2/2/47

Carlos M. Ulirern, P.E.
Frﬂdlﬂ Confrol Exambiner

NOA Mo 07-1116.04

Expleailon Dale: January 14, 2012
Approval Dale: Janwnry 3, 2008




o —

PROD

‘ol |7 MANUFACTURED BY: EJ, DUPONT DE NEMOURS & CO., INC.
7| DESCRIPTION: A PLASTIC INTERLAYER MATERIAL WHICH IS
14| FACTORY LAMINATED TO A MINIMUM OF TWO PIECES OF GLASS.

A TYPICAL GLAZING IS MADE OF THE FOLLOWING COMPONENTS:
e (MINIMUM THICKNESS INDICATED. MULTIPLE PLIES OF INTERLAYER
TO BE USED AS NECESSARY).

A B C A - 18 (3.0mm) Arnsaled Glass
SECTION B - 0.030°(0.76 mm) DuPonl SenlryGlas®Plus Inlerayar
¥ 148" (3.0 mm) Annealed Glass
MATERIAL CHARACTERISTICS
SentryGlas®Plus Interlayer
Daslgnallon Test ~ Proportios
| Flame Spread Index ASTM EB4 36
Smoke Developad Index ASTM EB4 260
Flash Ignition Temporalure ASTM D1929 788 F
Sell Igniticn Temperaiura ASTM D1829 B0B F
Awerage Exlent of Burning [1] ASTM DBIBE 0 crimin.; Class C
| Average Exlent of Burning [2) ASTM DEI6 0 cmimin.; Class C
| Average Modulusof Ruplure | ASTM D780 Wealhering®
‘WEATHERING PER SECTION 2612.2 OF Bofora Afler
__THE FLORIDA BUILDING CODE 5,415 psl 5,366 psl

NOTES:

(1) 30 mil (0.76mm) Ihickness DuPenl SentryGlas®Plus Intedayer Sampla
(2] 120 mif (3.3mm) Ihickness DuPant SenlryGlas®Plus Interdayer Sanvpla
[3] Dufont SeniryGlas®&Plus Intadayer By Hsell Doss Not Comply With The Florida Bullding Code

THIS 15 & COMPONENT APPROVAL AND DOES HOT INCLUDE AN EVALUATION OF STRUCTURAL PERFORMANCE OF THIS
COMPONENT. SYSTEMS INCORPORATING THIS COMPONENT SHALL APPLY FOR A PRODUCT APPROVAL TO THIS
OFFICE AND SHALL SUBMIT REPORTS AND OTHER AEQUIRED DOCUMENTS SHOWING THAT THE SYSTEM USING THIS
COMPONENT WILL RESIST THE LOADS ACCORDIHG TO CHAPTER 18 OF THE FLORIDA BUILDING CODE,

Q%CP,

NOY 0 6 2007

DuPont SentryGlas® Plus
Interlayer

E.I. DuPonl da Mamours & Co., Inc.
B480 DuPont Road

Washington, Wasl Virginia 26181
Phone; 304-863-2182

D, # 319.58 Sheel 1 of 1
Drawing Date: 10/1/07

Allan A, Kozich, PE

Regisiration # 16864
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Quality Accuracy Assurance

Fenestration Testing Laburutnry, Inc.

S48 NW, Fdih Avenwe Medley, FIL33IG6 Phonre: 305/885/3528 Froc 305/ 885/3529

il _f"'l'l le@aolcom e filine.com

6/28/10

RE:

Letter Certifying Independence

Client: C.R. Laurence C.0. Inc.

Address: 2503 E. Vemon Avenue Los Angeles, California 90058-1897

Model Designation: Weld Block Dry Glazed Conerete Mount Aluminum Glass
Glazed Railing System

Laboratory Number: 6143

To whom it may concemn:

Fenestration Testing Laboratory certifies the following:

Fenestration Testing Laboratory, nor it's company representatives, have any financial
interest in the above referenced company

Fenestration Testing Laboratory, nor it's company representatives, have any controlling
interest in the above referenced company

The above referenced company is not affiliated to Fenestration Testing Laboratory, nor
it's company representatives

If you have any questions, please do not hesitate to contact us at (305) 885-3328,

Sincerely,

Fenestration Testing Laboratory, Inc.

Wonny.

Manny Sanchez
Chief Executive Officer
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